FINAL

2005 URBAN WATER s}
MANAGEMENT PLAN ZNESERES S
UPDATE ey

BEAUMONT CHERRY VALLEY
WATER DISTRICT

Beaumont, California

January 28, 2006

i & L'




PARSONS

100 West Walnut Street » Pasadena, California 91124 ¢ (626) 440-2000 * Fax: (626) 440-2630  www.parsons.com

February 20, 2006

Mr. Charles J. Butcher

General Manager

Beaumont-Cherry Valley Water District
560 Magnolia Avenue

Beaumont, CA 92223

Subject:  Final 2005 Urban Water Management Plan update — January 28, 2006”

Dear Mr. Butcher:

Parsons is pleased to submit the Final 2005 Urban Water Management Plan Update (UWMP)
dated January 28, 2006. It incorporates the necessary revisions and reorganization of the Draft
and Revised Draft UWMP resulting from the public meetings of 28 December, 2005 and 28
[...]
Malfunctioning meters are easily detected. If any of the meters read “high” or “low” they
are replaced. The District also installs “Performance Meters” on all new fire services to
meter fire suppression water use. The District works with existing and new commercial
and industrial users to determine if recycled water can be incorporated and used in their
operation such as a concrete ready mix business.

7.11.1 Implementation or Scheduled Implementation

The District will continue to implement this measure on an as need basis.

7.11.2 Methods to Evaluate Effectiveness

Water bills show the water customer the amount of water used in previous billing period.

.All commercial and industrial users are provided with historical usage on their bill. This

allows customers to compare their water usage with the same period of the previous year
and to monitor their water usage over time. The District is available to assist customers,
if requested, to review methods to improve water use effectiveness.

Beaumont Cherry Valley Water District 7-9 January 28, 2006

2005 Urban Water Management Plan-Final Section 7 — Water Demand Management Measures



7.12 BMP 10-WHOLESALE AGENCY ASSISTANCE PROGRAMS

The District is not a wholesale water supplier and therefore does not provide financial
assistance or resources to advance water conservation efforts to retail water suppliers.

7.13 BMP 11-CONSERVATION PRICING

The District has eliminated a reduced water rate for high agricultural water users. These
users pay the prevailing rate as set by the District for the volume of water used.

7.13.1 Implementation or Scheduled Implementation

The District will continue to review their rate structure to eliminate non-conserving
pricing structures.

7.13.2 Methods to Evaluate Effectiveness

Review billing records and pricing structures.

7.14 BMP 12-CONSERVATION COORDINATOR

The District presently does not have a designated conservation coordinator.

7.14.1 Implementation or Scheduled Implementation

The District will review staff needs and make recommendation to the Board to possibly
implement this measure. The District is a small agency and funding a full time water
conservation coordinator would have significant financial impacts. The District will
investigate opportunities to incorporate water conservation “duties” within the existing
staffing or if this can be accomplished regionally through the STWMA.

7.15 BMP 13-WATER WASTE PROHIBITION

Section 9.6 of the District’s Rules Govermning Water Service states the following:
It is a violation of these Regulations:

3) To cause or permit the waste of water from the water system or to maintain or
cause or permit to be maintained any leaky outlets, apparatus or plumbing
fixtures through which water is permitted to waste;

4) To use water for washing sidewalks and driveways in a manner that prevents
the usual and customary use of public streets and sidewalks by others;

5) To permit water sprinklers to spray onto sidewalks and streets or to permit
water to run from the consumer’s property onto public sidewalks and streets to
cause risk and/or damage to the public or to public and private property;

Section 15 of the District’s Rules Governing Water Service states the following:

No person, firm or corporation shall use, deliver, or apply waters received from
this District in any manner that causes the loss, waste, or the application of water
for unbeneficial purposes. Within the meaning of this Regulation, any waters that
are allowed to escape, flow, and run into areas which do not make reasonable
beneficial use of such waters, including but not limited to streets, gutters, drains,
channels, and uncultivated lands, shall be presumed to be wasted contrary to the
prohibitions of these Rules and Regulations.

Beaumont Cherry Valley Water District 7-10 January 28, 2006
2005 Urban Water Management Plan-Final Section 7 — Water Demand Management Measures




The Regulations for Water Service have a series of warnings/penalties. The first notice is
a written waming; the second offense results in a doubling of the water charges until full
compliance is attained. After the third offense, the District can terminate water service to
the customer.

7.15.1 Implementation or Scheduled Implementation

7.16

The District already has the ordinance regulation in place.

BMP 14-RESIDENTIAL ULTRA-LOW-FLUSH TOILETS (ULFT)
REPLACEMENT PROGRAMS

The California Code of Regulations, Title 24, regulated by Part 5 of the California
Plumbing Code, which is a division of the California Building Standards, requires ULFTs
in all new construction starting January 1, 1994. The District does not presently have a
program for replacement or a rebate program for replacement of old pre-1994 toilets.

7.16.1 Implementation or Scheduled Implementation

717

The City of Beaumont requires all new construction and remodel projects to install
ULFTs.

OPPORTUNITIES FOR DEVELOPMENT OF DESALINATED WATER

At the present time and for the foreseeable future there are few opportunities for the
development and use of desalinated water. The groundwater in the area has very low
TDS and providing desalination systems would not be needed. However, as part of an
agreement between the City of Beaumont (and other dischargers) with the Santa Ana
Regional Water Quality Board to maximize the use of recycled water, the City and other
discharges have agreed to install desalination systems on either the drinking water side or
the treated wastewater side in exchange for an increase in the Basin Water Quality
Objectives. This was done in Resolution R8-2004-001 of the Santa Ana Regional Water
Quality Control Board. The Beaumont Basin Watermaster’s initial estimate is that this
will not be needed for decades.

One of the impediments to desalination is brine disposal. The Santa Ana Regional
Interceptor (SARI) will need to be extended from the Riverside/San Bernardino area to
Beaumont. This will require a significant capital investment and may require increasing
the overall capacity of the existing pipeline.

The best current opportunities for the District to be involved with desalination is through
a joint project with another agency such as the Santa Ana Watershed Project Authority
(SAWPA), the Chino Desalting Authority, or others. In exchange for District financial
participation, the District would receive an equivalent amount of the agency’s State
Project Water. BCVWD has been collecting a “new water source” fee from all new
development for several years now to finance such an endeavor. It is possible this could
be extended to participation in a sea water desalination project on the same exchange
terms.

Beaumont Cherry Valley Water District 7-11 January 28, 2006

2005 Urban Water Management Plan-Final Section 7 — Water Demand Management Measures



7.18 DISTRICT’S LEGAL AUTHORITY

The District was formed originally as the Beaumont Irrigation District on March 17, 1919
under the statutes of 1897, page 254 as amended, know as “an Act to provide for
organization and government of irrigation districts....[etc].” The District currently exists
and operates under the provisions and authority of the Irrigation District Law, California
Water Code section 20500, et seq. The District has the legal authority to impose
regulations relative to water use and adopt rates as appropriate for water service.

Beaumont Cherry Valley Water District 712 January 28, 2006
2005 Urban Water Management Plan-Final Section 7 — Water Demand Management Measures




SECTION 8

WATER RECYCLING

8.1 WASTEWATER SYSTEM DESCRIPTION

10633. The plan shall provide, to the extent available, information on recycled
water and its potential for use as a water source in the service area of the urban
water supplier. To the extent practicable, the preparation of the plan shall be
coordinated with local water, wastewater, groundwater, and planning agencies
and shall include all of the following:

10633 (a) A description of the wastewater collection and treatment systems in the
supplier's service area...

The City of Beaumont’s WWTP is within the service area of the District. The City of
Beaumont is responsible for the collection and treatment of municipal wastewater.
Although the District is not responsible for wastewater collection and treatment, the
District is coordinating with the City of Beaumont on recycle water projects for reuse of
treated wastewater. The present capacity of the plant is approximately 2 million gallons
per day (mgd). The City of Beaumont is presently making modifications and
enhancements to the plant to increase the plant capacity to 4 mgd. The ultimate capacity
of the plant will be approximately 8 mgd. It is not known at this time when the next
major expansion to the plant is scheduled. It is planned that the community of Cherry
Valley will be sewered to the City of Beaumont’s treatment plant through BCVWD’s
latent wastewater power. This will increase the flow to the City of Beaumont’s treatment
plant by about 1 mgd by the year 2030.

Raw wastewater from the City of Beaumont enters the plant and flows through a
mechanical screening and flow metering facility before flowing to the influent pumping
station. From there the wastewater is pumped to a pair of combination flow
equalization/aeration basins for secondary treatment. The effluent from the
equalization/aeration basins flows to two secondary clarifiers where the activated sludge
is separated and returned to the equalization/aeration basins. The plant will incorporate a
centrifuge system for dewatering in their current modifications. The clarified secondary
effluent flows to two shallow bed, traveling bridge filters then through an ultraviolet light
facility for final disinfection. The disinfected effluent then flows through a metering
flume and down a stair-step cascade aeration channel to Coopers Creek, which is tributary
to San Timoteo Creek. It should be noted that the outfall to Coopers Creek is outside and
not tributary to the BSU. The plant currently meets Title 22 requirements for unrestricted
use and will provide tertiary treated effluent for water recycling. Additions will be made

Beaumont Cherry Valley Water District 8-1 January 28, 2006
2005 Urban Water Management Plan-Final Section 8 — Water Recycling




at the treatment facility for recycled water pumping and for chlorine application to
maintain water quality within the recycled water distribution system.

8.2 WASTEWATER GENERATION, COLLECTION, AND TREATMENT

10633. The plan shall provide, to the extent available, information on recycled
water and its potential for use as a water source in the service area of the urban
water supplier. To the extent practicable, the preparation of the plan shall be
coordinated with local water, wastewater, groundwater, and planning agencies
and shall include all of the following:

10633 (a) A [...] quantification of the amount of wastewater collected and
treated...

Table 8-1 summarizes the estimated wastewater generation and collection within the
existing service area of the District and estimated flows through 2030 based on known
developments. Wastewater generation includes all flows received by the City of
Beaumont’s WWTP and estimated flow from Cherry Valley . .

Table 8-1
Wastewater Generation and Collection

2000 2005 2010 2015 2020 2025 2030
Wastewater collected and treated at 1.2 1.65 5.37 7.37 7.71 7.88 7.94
City of Beaumont WWTP from the
City of Beaumont, mgd
Wastewater collected from Cherry - - 0.56 .76 .86 .97
Valley and treated at the City of
Beaumont WWTP, mgd
Total Wastewater Flow, mgd 1.2 1.65 5.37 7.93 8.47 8.74 8.91
Total Wastewater Flow, acre-ft/yr 1848 6099 8885 9561 9901 9983
Wastewater Flow for Environmental 300 300 300 300 300 300
Mitigation, acre-ft/yr
Wastewater Flow Available for 1471 5509 8156 8798 9121 9199
Recycled based on 95 utilization

8.2.1 Overview of the Recycled Water Plan

The City of Beaumont has previously expanded and upgraded its WWTP to a full
reclamation facility. This is in response to the California Regional Water Quality Control
Board (RWQCB), Santa Ana River Region to upgrade the level of treatment to allow
continued discharge to Cooper’s Creek, a tributary of San Timoteo Creek. In lieu of
discharging effluent to the creek, the City of Beaumont and District, through the two
party Cooperative Agreement, have agreed to implement a water recycling project, since
the effluent limits for discharge to the creek currently are equivalent to that required for
water recycling.

The City of Beaumont will operate the treatment facility and deliver treated water to the
District for recycling. The District will own and operate the recycled water pumping

Beaumont Cherry Valley Water District 8-2 January 28, 2006

2005 Urban Water Management Plan-Final Section 8 — Water Recycling



stations, storage reservoirs and distribution piping. The District will then enter into
agreements with various users, such as the City of Beaumont, Parks and Recreation
District, Caltrans, Golf Courses, etc. for providing recycled water. The District will be
responsible for metering and revenue collection as well as overall recycled water
pumping, storage and distribution system operation and maintenance.

The District intends to serve recycled water to the full extent possible for non-potable
uses and as permitted by law. This would make potable water, now used for irrigation,
available for new development. As new development occurs, the new projects would
include appropriate piping systems to permit the use of recycled water for irrigation of
street medians, greenbelts, schools, parks and common areas. This concept then
envisions limiting the use of potable quality water to potable water purposes to the extent
practical. Surplus recycled water will be available during certain times of the year when
normal irrigation demands are reduced. During these times, the surplus will be piped to
spreading basins for surface spreading of recycled water for recharge to the BSU.

The recycled water system will be developed in phases to match both demand for
recycled water and the availability of treated effluent to be recycled. Currently about 18
to 20 miles of recycled water piping are in place.

8.3 WASTEWATER DISPOSAL AND RECYCLED WATER USES

10633. The plan shall provide, to the extent available, information on recycled
water and its potential for use as a water source in the service area of the urban
water supplier. To the extent practicable, the preparation of the plan shall be
coordinated with local water, wastewater, groundwater, and planning agencies
and shall include all of the following:

10633 (a) A description of the [...] methods of wastewater disposal.

10633 (b) A description of the recycled water currently being used in the
supplier's service area, including but not limited to, the type, place and quantity of
use.

10633 (c) A description and quantification of the potential uses of recycled water,
including, but not limited to, agricultural irrigation, landscape irrigation, wildlife
habitat enhancement, wetlands, industrial reuse, groundwater recharge, and
other appropriate uses, and a determination with regard to the technical and
economic feasibility of serving those uses.

10633 (d) The projected use of recycled water within the supplier's service area
at the end of 5, 10, 15, and 20 years.

8.3.1 History of Water Recycling in the Service Area

The District has considered the use of recycled water to supplement the water supply for a
number of years. As early as 1987 the District began discussing water recycling in
earnest with the City of Beaumont and the Pass Agency.

In June of 1989 the District prepared an internal memorandum on the potential for using
recycled water in the Pass area. The report discussed the installation and operation of a
conceptual project, which included treatment facilities serving the cities of Banning and
Beaumont. Included in this plan were conceptual alignments for recycled water
distribution and storage facilities. The concept involved the formation of a Joint Powers